

# Approval Certificate

No. 31455



**Company**            **Sihi GmbH**  
Kreuzauer Str. 33  
52355 Düren  
Germany

**Product**            **MASTERCLASS Satin Baryta Paper 295 – 4848**

The aforementioned paper was tested according to  
DIN EN ISO 9706 for

tearing resistance,  
alkali reserve,  
kappa number  
and pH value

between the 23rd November and the 7th December 2020.

**Result**            The testing results are documented in the  
Technical Report 33835 of 8th December 2020.  
The product "MASTERCLASS Satin Baryta Paper 295 –  
4848" fulfils the requirements of  
DIN EN ISO 9706 in every aspect.

**Validity**            The test certificate is valid until December 2022.

A blue ink signature of Dr Philipp Stolper.

Dr Philipp Stolper

A blue ink signature of Dr Matthias Dobesch.

Dr Matthias Dobesch

Aschheim b. München, 8th December 2020

